



25 Liquid Neoprene (92-25711-2)

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		830235 1	PLATE-ELECTRICAL	1		
2	10	822393 12	SCREW (M5 X 12)	1		
3	12	89302	WASHER	1		
4		56762	STA-STRAP	1		
5		821889A49	REV LIMITER	1	(MANUAL)	3
5		821889A50	REV LIMITER	1	ELECTRIC	3
6		826624 1	CLAMP	1	ELECTRIC	
7	10	822393 12	SCREW (M5 X 12)	3	ELECTRIC	
8	89	850187A 1	SOLENOID ASSEMBLY	1	ELECTRIC	
9	23	818968	BUSHING	2	ELECTRIC	
10	25	818967	GROMMET	2	ELECTRIC	
11	10	821291 25	SCREW (M6 X 25)	2	ELECTRIC	
12	11	64015	NUT (1/4-20)	2	ELECTRIC	
13	13	26992	LOCKWASHER	2	ELECTRIC	
14	84	88807A33	CABLE	1	ELECTRIC	
15	84	88807A16	CABLE	1	ELECTRIC	
16	11	26419	NUT	2	ELECTRIC	
17		854515	VOLTAGE REGULATOR	1	ELECTRIC	3
18	10	821291 35	SCREW (M6 X 35)	2	ELECTRIC	
19	54	55098	J CLAMP	1	ELECTRIC	
20	85	830233	BOOT	1	ELECTRIC	
21	84	88439A 4	BATTERY CABLE	1	(NEGATIVE) ELECTRIC	
22	12	29245	WASHER (QUANTITY OF 3 ON EL	1		
23	54	816311	STA-STRAP	AP		10
24	10	821291 25	SCREW (M6 X 25)	2		
25	84	88807A31	CABLE	1		
26	10	817427 20	SCREW (M8 X 20)	1	(MANUAL)	
27	10	821291 10	SCREW (M6 X 10)	1	(MANUAL)	
28	54	54457	J CLAMP (QUANTITY OF 3 ON EL	2		
29	84	850220A 2	HARNESS ASSEMBLY-ENGINE	1	(ELECTRIC)	
30	88	812619	FUSE	1		
31	25	822002	GROMMET	3		
32	23	822003	BUSHING	3		
33	12	40023 16	WASHER	3		
34	10	40011129	SCREW (M6 X 25)	3		
35	84	850221A 2	HARNESS-IGNITION	1		
36		827509A 7	CDM ASSEMBLY (5 IN. LEADS)	2		3
36		827509A10	CDM ASSEMBLY (11 IN. LEADS)	1		
37	84	821945A61	HI-TENSION CABLE	3		
38	85	63709A 1	BOOT	3		
39	22	816227 2	SPARK PLUG (NGK# BR9H N10)	2		